
SUP PLE MEN TAL PARTS LISTING

FOR

TWIN EXPELLER SUPER SPREADER
SERIES: S, SB and SH

MODELS: 2636
3245
3954

Man u fac tured by

Phone 715-654-5132
Fax 715-654-5513

Dorchester, Wis con sin 54425



Page 2

INTRODUCTION

This sup ple men tal parts list ing is sup plied to doc u ment all re pair parts used for se ries S, SB and SH
Meyer Super Spreaders.

The first se ries was S and is eas i est iden ti fied by sleeve bear ings on both of the large top sprock ets at the 
front of the drive. It also has #100 au ger drive chain.

The SB se ries is iden ti fied by the in tro duc tion of an op tional third au ger and four bolt flange bear ings on 
the left hand, large top sprocket. It also has #100 au ger drive chain.

The SH se ries is iden ti fied by hav ing a large bear ing mount ing plate at the front of the drive, re plac ing
the up right bear ing chan nels used on pre vi ous mod els. It also has #120 drive chain.

Some mod els may have been retro fit ted with sprocket and chain used on later mod els. When this is the
case; re view the parts list ing for those items where op tional is stated.



Page 3

KEY      PART NO.           DE SCRIP TION
1            924-3801             *Front Shield As sem bly, Cen ter
2             32-0018-1            Heavy Duty Latch
3            924-3802             Front Shield As sem bly, RH
4            925-3803             Front Bear ing Bracket, RH
5            925-3807             Chain Tight ener As sem bly, RH
6            912-0001             Ny lon Roller
7             925-3807-3          Re taining Washer
8            933-3804             5/16x3 Full Thread Eye Bolt
9             813-3118-Z          Nut 5/16
10          929-3601             Spring
11          901-3817-1          Tight ener Clip
12          910-0014             Sprocket 80B18x1-1/4B, 3/8 Key
13          910-0015             Sprocket 80B18x1-1/2B, 3/8 Key
14          911-0011             Chain #80x88 pitches
              
15          801-5013-1.25Z    HHCS 1/2x1-1/4
16          815-5013-Z          Nut 1/2 Lock
17          923-3803             In put Drive Shaft
18          801-3118-.75Z     HHCS 5/16x3/4
19          910-0020             Welded Sprocket As sem bly, RH
                                           8045x10011x10011
20          910-0019             Welded Sprocket As sem bly, LH
                                           8045x8012
              910-0038             Welded Sprkt Assm, LH-optional
                                           8060x8012

KEY      PART NO.           DE SCRIP TION
21          923-3801             Idler Shaft (drilled & tapped)
22          30-0002                Grease Zerk
23          911-0021             Chain #80x65 pitches
24          911-0018             Chain #80x73 pitches
              911-0025             Chain #80x83 pitches
                                           (with op tional item 20)
25          910-0005             Sprocket 80B12x1-1/2B, 3/8 Key
26          914-3602             Bear ing 4 Bolt Flange, 1-1/2B
26B        914-3602-1          1-1/2" Greasable Bear ing Only
27          925-3601             Front Bear ing Plate
28          931-3601             PTO Shield
29          901-3606-6          Right Front Chan nel Up right
30          901-3606-7          Left Front Chan nel Up right
31          901-3823-2          Sup port Chan nel
32          933-3620             Set Screw Sq. Hd. 3/8x1
33          925-3804-2          Tight ener Bolt Ad juster
34          801-7510-2.5Z      HHCS 3/4x2-1/2
35          805-0075-Z          Washer 3/4 Flat
36          901-3612             Lower Tight ener Brkt Assy, LH
37          801-7510-6Z        HHCS 3/4x6
38          801-6311-2Z        HHCS 5/8x2
39          810-6311-Z          Nut 5/8 Flange
40          810-5013-Z          Nut 1/2 Flange
41          913-3603             Welded Sprkt Sleeve Bush ing
42          910-0006             8012 Idler Sprocket W/ Bearing
42B        910-0006-1          Bear ing Only 3/4"Bx2" OD
              910-0006-1B         Bear ing Only 3/4"Bx1-5/8 OD
43          808-150-300-10    Cen ter Shaft Spacer

*If Key 20, Op tional Sprocket, is in stalled; or der shield  ex -
ten sions from Se ries SB list ing.

Parts Sup ple ment Se ries S Pri mary Drive, Front



Page 4

KEY      PART NO.           DE SCRIP TION
1A         924-3801             Main Shield
1B          924-3801-7          Side Shield Ex ten sion
1C          924-3801-10        Top Shield Ex ten sion
2            32-0018-1            Heavy Duty Latch
3            924-3802             Front Shield As sem bly, RH
4            925-3803             Front Bear ing Bracket, RH
5            925-3807             Chain Tight ener As sem bly, RH
6            912-0001             Ny lon Roller
7             925-3807-3          Re taining Washer
8            933-3804             5/16x3 Full Thread Eye Bolt
9             813-3118-Z          Nut 5/16
10          929-3601             Spring
11          901-3817-1          Tight ener Clip
12          910-0014             Sprocket 80B18x1-1/4B, 3/8 Key
13          910-0015             Sprocket 80B18x1-1/2B, 3/8 Key
14          911-0011             Chain #80x88 pitches
              
15          801-5013-1.25Z    HHCS 1/2x1-1/4
16          815-5013-Z          Nut 1/2 Lock
17          923-3803             In put Drive Shaft
18          801-3118-.75Z     HHCS 5/16x3/4
19          910-0020             Welded Sprocket As sem bly, RH
                                           8045x10011x10011
20          910-0045             Welded Sprocket As sem bly, LH
                                           8045x8012
              910-0037             Welded Sprkt Assm, LH-optional

                                           8060x8012
KEY      PART NO.           DE SCRIP TION
21          923-3801             Idler Shaft (drilled & tapped)
22          30-0002                Grease Zerk
23          911-0021             Chain #80x65 pitches
24          911-0018             Chain #80x73 pitches
              911-0025             Chain #80x83 pitches
                                           (with op tional item #20)
25          910-0005             Sprocket 80B12x1-1/2B, 3/8 Key
26          914-3602             Bear ing 4 Bolt Flange, 1-1/2B
26B        914-3602-1          1-1/2" Greasable Bear ing Only
27          925-3601             Front Bear ing Plate
28          931-3601             PTO Shield
29          901-3606-6          Chan nel Up right Weldment
29A       901-3606-7          Mod ified Chan nel Up right Wldmt
29B        901-3831             Chan nel Up right Top Sup port
30          14-0031                Bear ing, 4 Bolt Flange, 2B
30B        14-0031-1            2" Greaseable Bear ing Only
31          901-3823-2          Sup port Chan nel
32          933-3620             Set Screw Sq. Hd. 3/8x1
33          925-3804-2          Tight ener Bolt Ad juster
34          801-7510-2.5Z      HHCS 3/4x2-1/2
35          805-0075-Z          Washer 3/4 Flat
36          901-3612             Lower Tight ener Brkt Assy, LH
37          801-7510-6Z        HHCS 3/4x6
38          801-6311-2Z        HHCS 5/8x2
39          810-6311-Z          Nut 5/8 Flange
41          913-3603             Welded Sprkt Sleeve Bush ing
42          910-0006             8012 Idler Sprocket W/ Bearing
42B        910-0006-1          Bear ing Only 3/4"Bx2" OD
43          808-150-300-10    Cen ter Shaft Spacer

Parts Sup ple ment Se ries SB Pri mary Drive, Front



Page 5

Parts Sup ple ment Se ries SH Pri mary Drive, Front

KEY      PART NO.           DE SCRIP TION
1            924-3808             Front Shield As sem bly, Cen ter
2             32-0018-1            Heavy Duty Latch
3            924-3809             Front Shield As sem bly, RH
5            925-3832-1          Chain Tight ener Brkt Assy, RH
6            912-0001             Ny lon Roller
7             925-3807-3          Re taining Washer
8            933-3804             5/16x3 Full Thread Eye Bolt
9             813-3118-Z          Nut 5/16
10          929-3601             Spring
11          925-3825             Tight ener Clip (3 hole)
12          910-0014             Sprocket 80B18x1-1/4B, 3/8 Key
13          910-0015             Sprocket 80B18x1-1/2B, 3/8 Key
14          911-0011             Chain #80x88 pitches
              
15          851-7510-4Z         HHCS 3/4-10x4 Grade 5
16          815-7510-Z          Nut 3/4 Lock
17          923-3812             In put Drive Shaft
19          910-0041             Welded Sprocket, RH
                                           8060x12009
              910-0042             Welded Sprocket, RH-optional
                                           8045x12009
20          910-0040             Welded Sprocket , LH
                                           8060x8012
              910-0043             Welded Sprocket, LH-optional
                                           8045x8012

KEY      PART NO.           DE SCRIP TION
21          14-0032                Pil low Block Bear ing, 1-1/4B
23          911-0018             Chain #80x73 pitches
              911-0021             Chain #80x65 pitches
                                           (used with op tional items 19&20)
24          911-0025             Chain #80x83 pitches
              911-0018             Chain #80x73 pitches
                                           (with op tional item 20)
25          910-0033             Sprocket 80B15x1-1/2B
              910-0005             Sprocket 80B12x1-1/2B
                                           (used with op tional item 20)
26          914-3602             Bear ing 4 Bolt Flange, 1-1/2B
26B        914-3602-1          1-1/2" Greasable Bear ing Only
27          925-3601             Front Bear ing Plate
28          931-3601             PTO Shield
29          925-3819             Front Bear ing Mount Plate
30          14-0031                Bear ing, 4 Bolt, 2B
30B        14-0031-1            2" Greaseable Bear ing Only
31          925-3835             Tight ener Pivot Weldment
32          925-3823             Off set Tight ener Arm
33          925-3824-4          Tight ener Arm Welded Assy
34          801-7510-2.5Z      HHCS 3/4x2-1/2
35          805-0075-Z          Washer 3/4 Flat
36          925-3818-2          Tight ener Arm Welded Assy
37          925-3819-5          Tight ener Ad just, Bracket
38          912-0002-1          Tight ener Roller 2" (rub ber)
39          925-3832             Tight ener As sem bly, Com plete
40          925-3818             Tight ener As sem bly, Com plete
41          925-3824             Tight ener As sem bly, Com plete
42          801-5013-1.25Z    Bolt 1/2-13x1.25
43          933-3805             Cen ter Shaft Spacer 1-1/16
44          933-3806             Cen ter Shaft Spacer 3/4
45          925-3822-6          2 Links 3/16 Proof Coil Chain



Page 6

KEY      PART NO.           DE SCRIP TION
1            925-3808              Front Au ger Bear ing Plate Assm. w/Bush ing
2            913-3801-1          Au ger Bush ing Only
                                           2-1/2 IDx2-3/4 ODx2 Long
3            911-0019              Chain #100x68 pitches
4            911-0020              Chain #100x78 pitches
5            910-0012              Sprocket 100B40, Splined
6            914-3602              Bear ing 4 Bolt Flange, 1-1/2B
6B          914-3602-1          1-1/2" Greasable Bear ing Only
7            910-0017              #10010x3/4"B Idler Sprocket
7B          910-0017-1          Bear ing Only 3/4"Bx2-9/16" O.D.
8            925-3804-2          Tight ener Bolt Ad juster
9             910-0021              #10016x3/4"B Idler Sprocket
9B          910-0006-1B       Bear ing Only 3/4"Bx1-5/8" O.D.
10          801-7510-2.5Z      HHCS 3/4x2-1/2
11          805-0075-Z          Washer 3/4 Flat
12          901-3606-2          3/4 Tapped Chan nel Block

Parts Sup ple ment Se ries S Sec ond ary Drive, Front



Page 7

KEY      PART NO.           DE SCRIP TION
1            925-3808              Front Au ger Bear ing Plate Assm. w/Bush ing
2            913-3801-1          Au ger Bush ing Only
                                           2-1/2 IDx2-3/4 ODx2 Long
3            911-0019              Chain #100x68 pitches
4            911-0020              Chain #100x78 pitches
5            910-0012              Sprocket 100B40, Splined
6            914-3602              Bear ing 4 Bolt Flange, 1-1/2B
6B          914-3602-1          1-1/2" Greasable Bear ing Only
7            910-0017              #10010x3/4"B Idler Sprocket
7B          910-0017-1          Bear ing Only, 3/4"Bx2-9/16" OD
8            925-3804-2          Tight ener Bolt Ad juster
9             910-0021              #10016x3/4"B Idler Sprocket
9B          910-0006-1B       Bear ing Only, 3/4"Bx1-5/8" OD
10          801-7510-2.5Z      HHCS 3/4x2-1/2
11          805-0075-Z          Washer 3/4 Flat
12          925-3807-3          Ny lon Roller Re taining Washer
13          912-0001              Ny lon Roller
14          910-0023              Third Au ger Sprocket 100B24
15          14-0031               Bear ing, 4 Bolt Flange, 2B
15B        14-0031-1            2 “ Greaseable Bear ing Only
16          925-3816-2          Chain Holddown Welded Brkt As sem bly
17          925-3816              Hold Down As sem bly Com plete
18          925-3817              Adapter Welded Plate As sem bly

Parts Sup ple ment Se ries SB Sec ond ary Drive, Front



Page 8

Parts Sup ple ment Se ries SH Sec ond ary Drive, Front

KEY        PART NO.              DE SCRIP TION
1A           925-3833                 Front Au ger Bear ing Plate Assm.
                                               with Bush ing, RH
1B           925-3834                 Front Au ger Bear ing Plate Assm.
                                               with Bush ing, LH
2              913-3801-1             Au ger Bush ing Only
                                               2-1/2 IDx2-3/4 ODx2 Long
3              911-0023                 Chain #120x56 pitches
4              911-0024                 Chain #120x74 pitches
5              911-0028                 Sprocket 120B33, Splined
6              914-3602                 Bear ing 4 Bolt Flange, 1-1/2B
6B           914-3602-1             1-1/2" Greasable Bear ing Only
7              925-3821                 Tight ener Pivot Weldment
8              929-3601                 Spring
9              925-3825                 Tight ener Clip (3 hole)
10            925-3822-7             Tight ener Roller Fork
11            912-0002-1             Tight ener Roller, 2" (rub ber)
12            925-3807-3             Ny lon Roller Re taining Washer
13            912-0001                 Ny lon Roller
14            910-0029                 Third Au ger Sprocket 120B20
15            14-0031                   Bear ing, 4 Bolt Flange, 2B
15B         14-0031-1               2" Greaseable Bear ing Only

KEY        PART NO.              DE SCRIP TION
16            801-5013-1.25Z         1/2-13x1.25 Bolt
17            912-0003-1             Tight ener Roller, Long, 4" (rub ber)
18            925-3838                 Tight ener Weldment Yoke
19            925-3837                 Tight ener Mount Weldment
20            29-0009                   Spring, Com pres sion
21            925-3841                 Spring Tight ener Guide
22            813-7510-Z             3/4 Nut, Reg u lar
23            933-3621                 3/4 Jam Nut
24            925-3839                 3/4x8" Mtg. Bolt Welded Assm
25            925-3843                 In ner Slide Nut As sem bly
26            925-3842                 Outer Slide NutAssembly
27            925-3816-2             Chain Hold Down Bracket 
28            801-7510-4Z           Bolt, 3/4-10x4
29            925-3822                 Tight ener As sem bly, Com plete
30            925-3816                 Hold Down Assm Complete
31            925-3804-2             Tight ener Bolt Ad juster
32            851-7510-6Z           3/4-10x6 Bolt
33            925-3830-1             Bracket Only
34            925-3830                 Ad juster Bolt
35            828-0075Z              3/4" SAE Washer
36            925-3831                 Tie Bar
37            925-3817-1             Adapter Plate
38            901-3801-41           Hy drau lic Hose Holder Ring
39            933-3804                 5/16x3 Full Thread Eye Bolt
40            925-3822-6             2 Links 3/16" Proof Coil Chain



Page 9

Parts Sup ple ment Se ries S and SB Rear Drive

 KEY       PART NO.             DE SCRIP TION
1              19-0018                   Gear box, Left
2              19-0019                   Gear box, Right w/ Thru Shaft
3              910-0013                 Sprocket 80B18x1-3/8B, 5/16 Key
4              911-0012                 Chain 80x61 pitches
5              35-0013                   Key 5/16x5/16x1-1/2
7              910-0014                 Sprocket 80B18x1-1/4B, 3/8 Key
8              14-0032                   Pil low Block Bear ing 1-1/4B
8B           14-0002-3G            1-1/4" Bear ing Only
9              35-0004                   Key 3/8x3/8x2
10            925-3802                 Gear box Bracket, Right
11            925-3801                 Gear box Bracket, Left
12            901-3820                 Gear box Sup port As sem bly
13            901-3819                 Gear box Brace As sem bly
14            901-3804-13           Spin ner Weldment, Left
15            901-3804-14           Spin ner Weldment, Right
16            901-3804-1             Spin ner Tooth, 3"x8"
17            914-3603                 Bear ing 4 Bolt Flange 1-3/8B
17B         914-3603-1             1-3/8" Bear ing Only
18            924-3803-4             Shield Door, Rear Side
19            924-3803-5             Shield As sem bly, Rear Side
20            921-0002                 Seal Pro tec tor Col lar (2 piece)
21            924-3804                 Shield As sem bly, Rear w/Door
21A         32-0018                   Heavy Duty Latch, W/ Catch
21B         924-3804-5             Rear Chain Shield Weldment

 KEY       PART NO.             DE SCRIP TION
21C         924-3804-6             Door w/Hinge
23            929-3601                 Spring
24            901-3813-2             Tight ener As sem bly, LH
25            808-1.25-1.875-10       Bush ing 1-1/4x1-7/8x10GA.
26            912-0001                 Ny lon Roller
27            925-3807-3             Re taining Washer
28            806-0050-Z             In ter nal Lock Washer 1/2
29            933-3620                 HHCS 3/8x1
30            933-3804                 5/16x3 Full Thread Eye Bolt
32            901-3813-3             Tight ener As sem bly, RH
33            901-3817-1             Tight ener An gle Clip, (2 hole)
34            813-3118-Z             Nut 5/16
35            801-5013-1.75Z       HHCS 1/2x1-3/4
36            810-5013-Z             Nut 1/2 Flange
37            805-0050-Z             Washer 1/2 Flat
38            911-0017                 #80 Heavy 58 Pitch Chain
39            933-3803                 Spacer
40            925-3827                 Ma te rial Guide, LH
41            925-3828                 Ma te rial Guide, RH
42            901-3804-16           Spin ner Tooth, Long (curved)
43            35-0004                   3/8x2" Square Key
44            925-3829                 Ma te rial Guide Top Filler Plate
45            901-3804-20           Ret ro fit Mount ing Bracket, RH
46            901-3804-21           Ret ro fit Mount ing Bracket, LH



Page 10

Parts Sup ple ment Se ries SH Rear Drive

 KEY       PART NO.             DE SCRIP TION
1              19-0018                   Gear box, Left
2              19-0019                   Gear box, Right w/ Thru Shaft
3              910-0013                 Sprocket 80B18x1-3/8B, 5/16 Key
4              911-0012                 Chain 80x61 pitches
5              35-0013                   Key 5/16x5/16x1-1/2
7              910-0014                 Sprocket 80B18x1-1/4B, 3/8 Key
8              14-0032                   Pil low Block Bear ing 1-1/4B
8B           14-0002-3G            1-1/4" Bear ing Only
9              35-0004                   Key 3/8x3/8x2
10            925-3802                 Gear box Bracket, Right
11            925-3801                 Gear box Bracket, Left
12            901-3820                 Gear box Sup port As sem bly
13            901-3819                 Gear box Brace As sem bly
14            901-3804-13           Spin ner Weldment, Left
15            901-3804-14           Spin ner Weldment, Right
16            901-3804-1             Spin ner Tooth, 3"x8"
17            914-3603                 Bear ing 4 Bolt Flange 1-3/8B
17B         914-3603-1             1-3/8" Bear ing Only
18            924-3803-4             Shield Door, Rear Side
19            924-3803-5             Shield As sem bly, Rear Side
20            921-0002                 Seal Pro tec tor Col lar (2 piece)
21            924-3804                 Shield As sem bly, Rear w/Door
21A         32-0018                   Heavy Duty Latch, W/ Catch
21B         924-3804-5             Rear Chain Shield Weldment
21C         924-3804-6             Door w/Hinge
23            929-3601                 Spring
24            901-3813-2             Tight ener As sem bly, LH
25            808-1.25-1.875-10       Bush ing 1-1/4x1-7/8x10GA.
26            912-0001                 Ny lon Roller

 KEY       PART NO.             DE SCRIP TION
27            925-3807-3             Re taining Washer
28            806-0050-Z             In ter nal Lock Washer 1/2
29            933-3620                 HHCS 3/8x1
30            933-3804                 5/16x3 Full Thread Eye Bolt
32            901-3813-3             Tight ener As sem bly, RH
33            901-3817-1             Tight ener An gle Clip, (2 hole)
34            813-3118-Z             Nut 5/16
35            801-5013-1.75Z       HHCS 1/2x1-3/4
36            810-5013-Z             Nut 1/2 Flange
37            805-0050-Z             Washer 1/2 Flat
38            911-0017                 #80 Heavy 58 Pitch Chain
39            933-3803                 Spacer
40            925-3827                 Ma te rial Guide, LH
41            925-3828                 Ma te rial Guide, RH
42            901-3804-16           Spin ner Tooth, Long (curved)
43            35-0004                   3/8x2" Square Key
44            925-3829                 Ma te rial Guide Top Filler Plate
45            901-3804-14           Spin ner Weldment, RH
46            901-3804-13           Spin ner Weldement, LH
47            901-3835-1-S          3-Point Tooth Pad dle, LH
48            901-3834-1-S          3-Point Tooth Pad dle, RH
49            901-3835-1             4-Point Tooth Pad dle, LH
50            901-3834-1             4-Point Tooth Pad dle, RH



Page 11

Parts Sup ple ment Se ries S Box, Au gers & Drive Shaft

KEY      PART NO.           DE SCRIP TION
1            901-3803             Main Welded Body, 2636
              901-3802             Main Welded Body, 3245
              901-3801             Main Welded Body, 3954
2            925-3604             Hose Bracket
3            956-3601             Top Mount Jack
4            955-3611             Hy drau lic Hose (Op tional)
5             955-3609             Cou pler 3/8NPT
6            955-3602             Pipe Hy drau lic, 2636
              955-3252             Pipe Hy drau lic, 3245
              955-3902             Pipe Hy drau lic, 3954
7            933-3602             Hy drau lic Pipe Bracket Clamp
8            955-3605             El bow 3/8NPTx90 De gree
9            926-3801-5          Splined Shaft
10          926-3801             Right Side Au ger, 2636
              926-3803             Right Side Au ger, 3245
              926-3805             Right Side Au ger, 3954
11          926-3802             Left Side Au ger, 2636
              926-3804             Left Side Au ger, 3245
              926-3806             Left Side Au ger, 3954
11A        926-3801-8          Au ger Flighting Sup port Gus set
12          901-3809             Au ger Hold Down Pipe Wldmt
13          901-3816-17        Ex ten sion Side Rail, 2636
              901-3816-19        Ex ten sion Side Rail, 3245
              901-3816-21        Ex ten sion Side Rail, 3954
14          901-3816-3          Ex ten sion Front Rail
15          931-3603             Oak Top Rail, 2636
              931-3604             Oak Top Rail, 3245
              931-3605             Oak Top Rail, 3954
16          901-3830-1          Front Splash Guard
17          801-5013-1.25Z    HHCS 1/2x1-1/4
18          810-5013-Z          Nut 1/2 Flange
19          901-3816-4          Ex ten sion Back Rail
20          901-3830-2          Rear Splash Guard
21          14-0032               Pil low Block Bear ing 1-1/4B
21B        14-0002-3G         1-1/4" Bear ing Only
22          37-0007               Shaft Cou pler 1-1/4
23          923-3805             Shaft Front Side, 2636
              923-3806             Shaft Front Side, 3245
              923-3807             Shaft Front Side, 3954

KEY      PART NO.           DE SCRIP TION
24          923-3804             Shaft Rear Side
25          924-3807             Shaft Cou pler Shield
26          800-3816-4.5Z      Car riage Bolt 3/8x4-1/2
27          35-0014                1/4x1/4x4-1/2" Key
28          931-3804             Side Shaft Front Guard, 2636
              931-3801             Side Shaft Front Guard, 3245
              931-3804             Side Shaft Front Guard, 3954
29          931-3806             Side Shaft Cen ter Guard
30          931-3803             Side Shaft Rear Guard, 2636
              931-3803             Side Shaft Rear Guard, 3245
              931-3803             Side Shaft Rear Guard, 3954
31          931-3805             Side Shaft Front Cen ter Guard, 3245
              931-3807             Side Shaft Front Cen ter Guard, 3954
32          901-3808             Side, Au ger Hold Down Wldmt
33          33-0025                2-1/2" Re taining Ring
34          933-3802             Au ger Washer
35          933-3801             Bronze Washer



Page 12

Parts Sup ple ment Se ries SB Box, Au gers & Drive Shaft

KEY      PART NO.           DE SCRIP TION
1            901-3803             Main Welded Body, 2636
              901-3802             Main Welded Body, 3245
              901-3801             Main Welded Body, 3954
2            925-3604             Hose Bracket
3            956-3601             Top Mount Jack
4            955-3611             Hy drau lic Hose (Op tional)
5             955-3609             Cou pler 3/8NPT
6            955-3602             Pipe Hy drau lic, 2636
              955-3252             Pipe Hy drau lic, 3245
              955-3902             Pipe Hy drau lic, 3954
7            933-3602             Hy drau lic Pipe Bracket Clamp
8            955-3605             El bow 3/8NPTx90 De gree
9            926-3801-5          Splined Shaft
10          926-3801             Right Side Au ger, 2636
              926-3803             Right Side Au ger, 3245
              926-3805             Right Side Au ger, 3954
11          926-3802             Left Side Au ger, 2636
              926-3804             Left Side Au ger, 3245
              926-3806             Left Side Au ger, 3954
11A        926-3801-8          Au ger Flighting Sup port Gus set
12          901-3809             Au ger Hold Down Pipe Wldmt
13          901-3816-17        Ex ten sion Side Rail, 2636
              901-3816-19        Ex ten sion Side Rail, 3245
              901-3816-21        Ex ten sion Side Rail, 3954
14          901-3816-3          Ex ten sion Front Rail
15          931-3603             Oak Top Rail, 2636
              931-3604             Oak Top Rail, 3245
              931-3605             Oak Top Rail, 3954
16          901-3830-1          Front Splash Guard
17          801-5013-1.25Z    HHCS 1/2x1-1/4
18          810-5013-Z          Nut 1/2 Flange
19          901-3816-4          Ex ten sion Back Rail
20          901-3830-2          Rear Splash Guard
21          14-0032               Pil low Block Bear ing 1-1/4B
21B        14-0002-3G         1-1/4" Bear ing Only
22          37-0007               Shaft Cou pler 1-1/4
23          923-3805             Shaft Front Side, 2636
              923-3806             Shaft Front Side, 3245
              923-3807             Shaft Front Side, 3954
24          923-3804             Shaft Rear Side

KEY      PART NO.           DE SCRIP TION
25          924-3807             Shaft Cou pler Shield
26          800-3816-4.5Z      Car riage Bolt 3/8x4-1/2
27          35-0014                1/4x1/4x4-1/2" Key
28          931-3804             Side Shaft Front Guard, 2636
              931-3801             Side Shaft Front Guard, 3245
              931-3804             Side Shaft Front Guard, 3954
29          931-3806             Side Shaft Cen ter Guard
30          931-3803             Side Shaft Rear Guard, 2636
              931-3803             Side Shaft Rear Guard, 3245
              931-3803             Side Shaft Rear Guard, 3954
31          931-3805             Side Shaft Front Cen ter Guard, 3245
              931-3807             Side Shaft Front Cen ter Guard, 3954
32          901-3808             Side Au ger Hold Down Wldmt
33          33-0025                2-1/2" Re taining Ring
34          933-3802             Au ger Washer
35          933-3606             Bronze Washer
36          926-3810             Third Au ger, 2636
              926-3811             Third Au ger, 3245
              926-3812             Third Au ger, 3954
37          913-3601-2          Third Au ger Bronze Bush ing
38          925-3815             Third Au ger Rear Sup port Assy



Page 13

Parts Sup ple ment Se ries SH Box, Au gers & Drive Shaft

KEY        PART NO.              DE SCRIP TION
1              901-3803                 Main Welded Body, 2636
               901-3802                 Main Welded Body, 3245
               901-3801                 Main Welded Body, 3954

2              925-3604                 Hose Bracket
3              956-3601                 Top Mount Jack
4              955-3611                 Hy drau lic Hose (Op tional)
5              955-3609                 Cou pler 3/8NPT
6              955-3602                 Pipe Hy drau lic, 2636
               955-3252                 Pipe Hy drau lic, 3245
               955-3902                 Pipe Hy drau lic, 3954

7              933-3602                 Hy drau lic Pipe Bracket Clamp
8              955-3605                 El bow 3/8NPTx90 De gree
9              926-3801-5             Splined Shaft
10            926-3801                 Right Side Au ger, 2636
               926-3803                 Right Side Au ger, 3245
               926-3805                 Right Side Au ger, 3954

11            926-3802                 Left Side Au ger, 2636
               926-3804                 Left Side Au ger, 3245
               926-3806                 Left Side Au ger, 3954

11A         926-3801-8             Au ger Flighting Sup port Gus set
12            901-3840                 Au ger Hold Down Wldmt w/brg.
12A         901-3840-1             Ny lon Bear ing
13            901-3816-17           Ex ten sion Side Rail, 2636
               901-3816-19           Ex ten sion Side Rail, 3245
               901-3816-21           Ex ten sion Side Rail, 3954

14            901-3816-3             Ex ten sion Front Rail
15            931-3603                 Oak Top Rail, 2636
               931-3604                 Oak Top Rail, 3245
               931-3605                 Oak Top Rail, 3954

16            901-3830-1             Front Splash Guard
17            801-5013-1.25Z        HHCS 1/2x1-1/4
18            810-5013-Z             Nut 1/2 Flange
19            901-3816-4             Ex ten sion Back Rail
20            901-3830-2             Rear Splash Guard
21            14-0032                   Pil low Block Bear ing 1-1/4B
21B         14-0002-3G            1-1/4" Bear ing Only
22            37-0007                   Shaft Cou pler 1-1/4
23            923-3809                 Shaft Front Side, 2636
               923-3810                 Shaft Front Side, 3245
               923-3811                 Shaft Front Side, 3954

24            923-3804                 Shaft Rear Side
25            924-3807                 Shaft Cou pler Shield
26            800-3816-4.5Z         Car riage Bolt 3/8x4-1/2

KEY        PART NO.              DE SCRIP TION
27            35-0014                   1/4x1/4x4-1/2" Key
28            931-3809                 Side Shaft Front Guard, 2636
               931-3808                 Side Shaft Front Guard, 3245
               931-3809                 Side Shaft Front Guard, 3954

29            931-3806                 Side Shaft Cen ter Guard
30            931-3803                 Side Shaft Rear Guard, 2636
               931-3803                 Side Shaft Rear Guard, 3245
               931-3803                 Side Shaft Rear Guard, 3954

31            931-3805                 Side Shaft Front Cen ter Guard, 3245
               931-3807                 Side Shaft Front Cen ter Guard, 3954

33            33-0025                   2-1/2" Re taining Ring
34            933-3802                 Au ger Washer
35            933-3606                 Bronze Washer
36            926-3810                 Third Au ger, 2636
               926-3811                 Third Au ger, 3245
               926-3812                 Third Au ger, 3954

37            913-3601-2             Third Au ger Bronze Bush ing
38            925-3815                 Third Au ger Rear Sup port Assy
39            901-3801-41           Hy drau lic Hose Holder Ring
40            901-3801-40           Scraper Holder Ring
41            901-3841                 Au ger Hold Down Attaching Brkt
42            851-5013-3Z           1/2x3" Gr. 5 Bolt
43            815-5013-Z             1/2"-13 Lock Nut



Page 14

Parts Sup ple ment Se ries S, SB and SH Un loading Gate &
Models with Two Au gers Anti-Bridging Bar

KEY      PART NO.           DE SCRIP TION
1            901-3807             Hyd. Cyl in der Chan nel As sem bly
              901-3807-L          Hyd. Cyl in der Chan nel As sem bly
                                           Late SH Models w/1" wider open ing
2            955-3613             Hyd. Cyl in der 20" Stroke
3            955-0003             Street El 3/8NPTx90 De gree
4            901-3806-1          Hyd. Pipe 21"
5            955-3605             El bow 3/8NPTx90 De gree
6            955-0002             Hyd. Hose
7            901-3805             Back Gate Welded As sem bly
              901-3805-S          Back Gate Welded As sem bly
                                           Late SH Models w/1" wider open ing
8            925-3602             Back Gate Slide Spacer
9            925-3603             Back Gate Slide
10          901-3811             Anti Bridge Tube As sem bly
11          901-3810             Anti Bridge Sup port Pipe As sem bly
12          801-6311-3.5Z      HHCS 5/8x3-1/2
13          815-3816-Z          Nut 5/8 In serted Lock
14          901-3805-1-L      Hy drau lic Ram Chan nel Mount Tab



Page 15

Parts Sup ple ment Se ries SB and SH Un loading Gate
Models with Op tional Third Au ger

KEY      PART NO.           DE SCRIP TION
1            901-3807             Hyd. Cyl in der Chan nel As sem bly
              901-3807-L          Hyd. Cyl in der Chan nel As sem bly
                                           Late SH Models w/1" wider open ing
2            955-3613             Hyd. Cyl in der 20" Stroke
3            955-0003             Street El 3/8NPTx90 De gree
4            901-3806-1          Hyd. Pipe 21"
5            955-3605             El bow 3/8NPTx90 De gree
6            955-0002             Hyd. Hose
7            901-3805-3RD      Back Gate Welded As sem bly
              901-3805-S-3RD   Back Gate Welded As sem bly
                                           Late SH Models w/1" wider open ing
8            925-3602             Back Gate Slide Spacer
9            925-3603             Back Gate Slide
12          801-6311-3.5Z      HHCS 5/8x3-1/2
13          815-3816-Z          Nut 5/8 In serted Lock
14          901-3805-1-L      Hy drau lic Ram Chan nel Mount Tab
15          901-3832             3rd Au ger Front Sup port As sem bly
15a         901-3832-1          1-3/4x1-3/4x9" An gle
16          901-3832-2          3rd Au ger U Sup port Bracket

FOR 3954 MODELS ONLY



Page 16

Parts Sup ple ment Se ries S, SB and SH Hub Wheels &
Op tional Tan dem Axle

KEY      PART NO.           PART NO.        DE SCRIP TION
3954 2636&3245

1            75-0207               75-0205             Hub As sem bly (com plete)
2             75-0207-2            75-0205-2         Seal
3             75-0207-3            75-0205-3         Bear ing Cone
4            75-0207-4            75-0205-4         Bear ing Cup
5            75-0202-4            75-0202-4         Bear ing Cup
6            75-0202-3            75-0202-3         Bear ing Cone
7            75-0205-7            75-0205-7         Washer
8            75-0205-8            75-0205-8         Nut
9            75-0205-9            75-0205-9         Cot ter Pin
10          75-0205-10          75-0205-10       Hub Cap
11          75-0205-11          75-0205-11       Lug Nut
12          75-0207-12          75-0205-12       Stud Bolt
13          75-0207-1            75-0205-1         Hub Only w/Races & Studs
14          30-0008               30-0008             Nip ple 1/8NPT
15          30-0009               30-0009             Cou pler 1/8NPT
16          30-0006               30-0006             Zerk 1/8NPTx90°
17          901-3615-11        901-3615-11     Locking Col lar
18          801-3816-5.5Z       801-3816-5.5Z    HHCS 3/8x5-1/2
19          813-3816-Z          813-3816-Z       Locknut 3/8 Cen ter
20          901-3818-1          901-3616           Tan dem w/Spin dles
21          75-0107               75-0104             Spin dle Only
22          not avail able        901-3828           Sin gle Axle w/Spin dles
23          901-3829              901-3829           Tan dem Axle As sem bly Only



Page 17

Parts Sup ple ment Se ries S, SB and SH PTO Drive Shaft As sem bly

KEY      PART NO.           DE SCRIP TION
              918-0001              As sem bly Com plete
1            918-0001-1          Joint & Tube Half Asm. w/Guard (Spreader Half)
2             918-0001-2          Yoke & Tube
3            918-0001-3          Joint & Shft Asm. w/Guard (Trac tor Half)
4             918-0001-4          Yoke & Shaft
5             918-0001-5          In ner Guard
6            918-0001-6          Outer Guard
7            918-0001-7          “W” Re pair Kit
8             918-0001-8          Ny lon Bear ing
9            918-0001-9          Bear ing Re taining Ring
10          918-0001-10        Slide Lock Yoke (540 RPM)
11          918-0001-11        Slide Lock Re pair Kit
12          918-0001-12        Slide Lock Re taining Ring
13          918-0001-13        Slide Lock Spring
14          918-0001-14        Slide Lock Col lar
15          918-0001-15        Slide Lock Dawl
16          918-0001-16        Fric tion Clutch As sem bly
17          918-0001-17        Fric tion Disc
18          918-0001-18        Bolt
19          918-0001-19        Fric tion Clutch Spring
20          918-0001-20        Washer
21          918-0001-21        Nut
22          918-0001-22        Outer Safety De cal
23          918-0001-23        In ner Safety De cal
24          918-0001-24        Yoke & In ner Clutch Plate As sem bly
25          918-0001-25        Outer Fric tion Clutch Plate
26          918-0001-26        Hub W/ Plate and Bush ing
26B        918-0001-26B     Bush ing Only for Hub
27          918-0001-27        Yoke & Tube w/Joint and Clutch, less Guard
28          918-0001-28        Joint & Shaft As sem bly, less Guard

TRAC TOR HALF SPREADER HALF



Page 18

19-0019 RH GEAR BOX19-0018 LH GEAR BOX

KEY      PART NO.           DE SCRIP TION
1            19-0018-1            Pin ion Shaft
2             19-0018-2            Seal
3             19-0018-3            Bear ing Cone
4            19-0016-3            Bear ing Cup
5            19-0018-4            Re taining Ring
6            19-0018-5            Gear 1:1
7            19-0018-6            Key 5/16x5/16x1-1/2
8            19-0019-1            Right Side Gear box Cross Shaft
9             19-0018-7            Left Side Gear box Cross Shaft
10          19-0019-2            Right Side Gear box Cast ing (thru holes)
11          19-0019-3            Right Side Gear box Cast ing (tapped holes)
12          19-0016-8            Left Side Gear box Cast ing (tapped holes)
13          19-0016-2            Left Side Gear box Cast ing (thru holes)
14          19-0016-11          Bolt 2 1/4" SHCS

15          19-0016-12          Plug 1/2NPT Vented
16          19-0016-5            Plug 1/2NPT Plain

Parts Sup ple ment Se ries S, SB and SH Spin ner Gear Re ducers



Page 19

Parts Sup ple ment Se ries S, SB and SH Meyer Super Spreader
End Gate Cyl in der

KEY      PART NO.           DE SCRIP TION
              955-3613              Hy drau lic Cyl in der, Com plete, 2"x20"
1            955-3613-1          Back Up Washer (Rod)
2            955-3613-2          Back Up Washer (Pistion)
3            955-3613-3          Clevis Bolt
4             955-3613-4          Nut (Clevis Bolt)
5             955-3613-5          Nut (Tie Rod)
6            955-3613-6          Nut (Pistion)
7            955-3613-7          O-Ring (Rod Seal)
8             955-3613-8          O-Ring (Pis ton & Tube Seal)
9             955-3613-9          Pin Clip
10          955-3613-10        Pipe Plug (Steel)
11          955-3613-11        Tie Rod
12          955-3613-12        Rod Wiper
13          955-3613-13        Tube
14          955-3613-14        Pis ton Rod
15          955-3613-15        Clevis
16          955-3613-16        Head
17          955-3613-17        Pis ton
18          955-3613-18        Base
19          955-3613-19        Clevis Pins (Rod & Base)
20          955-3613-20        Seal Kit (Con tains items 1,2,7,8,12)
21          955-3613-21        Out side Stop Col lar
22          955-3613-22        In side Stop Col lar
23          955-3613-23        Re taining Ring
24          955-3613-24        Me chan i cal Depth Stop As sem bly
25          955-3613-25        Hardened Clevis In sert (op tional)
26          955-3613-26        In ner Cyl in der Spacer
                                           Omit for late SH Se ries with 1" wider open ing


